
GT DHI FRAME PARTS LIST

ITEM GT PART # ATI PART # DESCRIPTION QTY SUPPLER
1 Rear Triangle - 1 ASTRO
2 Front Triangle - 1 ASTRO
3 G1ECS120000 ATIOT1486 Eccentric, 68mm 1 TH

3.1 G1ECB110000 ATIOT1487 6061 Big Cups 2
3.2 with above ATIOT1488 SUJ2 Innet race 2
3.3 with above ATIOT1489 Seal of Big Cup 1
3.4 with above ATIOT1490 Seal of Inner race 1
7 with above ATIOT1492 Eccentric Bearing (Ball Retainer) 2 TH
4 G00478 ATIOT1491 LockRing 1 TH
5 G03870 ATIWS0036 LockRing Washer 3 TH
6 with above ATIBO0090 LockRing screw m4x8 bhcs 3 TH
8 G22219 ATIOT0300 Dog Bone 73mm 1 ATI
9 2DHIDBUSH ATIOT0302 Dog Bone bearing 8x7.5 2 ATI
10 G22174 ATIOT0303 Dog Bone bearing 6x6 2 ATI
11 G22221 ATIBO0067 Dogbone Pivot Bolt, FRT m8x25 1 ATI
12 G22002 ATIBO0087 Dogbone Pivot Bolt, rear m5x35 1 ATI
13 G00307 ATINT0027 Dogbone 5mm threaded anchor insert 8X8 1 ATI
14 G00025 ATINT0025 Nut, m6x1 nyloc,ss 1 ATI
15 N/A Dogbone washer, 6mm ID, 12mm OD, flat,SAE,SS 1 ATI
16 G30647 ATIOT0297 Main Pivot Pin 73.5 mm 1 ATI
17 G280479 ATIOT0304 Main Pivot Needle bearing, HJT-121L 2 ATI
18 G280480 ATIOT0305 Main Pivot Flanged Bearing 2 ATI
19 G11856 ATIOT1016 Main Pivot Oring inner 2-D21 2 ATI
20 G10738 ATIOT1015 Main Pivot Oring outer 2-D18 1 ATI
21 G18285 ATIOT0294 Main Pivot end cap - left 1 ATI
22 G22203 ATIOT0295 Main Pivot end cap - right 1 ATI
23 G30670 ATIBO0068 Main Pivot Bolt 6x70mm 1 ATI
24 N/A Shock Fox RC 9.00x2.5 1 N/A
25 3ID8MMBN ATINT0011 Top Shock nut M6 x 25 mm 2 ATI
28 with above ATIOT0306 Top Shock stud 40mm 1 ATI
26 G30651 ATIWS0032 Top Shock washer 2 ATI
27 G24006 ATINT0012 Bottom Shock nut 6 ATI
29 with above ATIOT0307 Bottom Shock stud 3 ATI
30 G30655 ATIOT0298 Shock eye, left 1 ATI
31 G30656 ATITO0299 Shock eye, right 1 ATI
32 G30657 ATIDH0033 Derailer hanger 1 ATI
33 G00069 ATIBO0069 Axle pinch bolt,5x30mm right 2 ATI
34 G00070 ATIBO0070 Axle pinch bolt,5x25mm left 1 ATI
35 G30658 ATINT0013 Threaded nut bar 3 ATI
36 Dot Eccentric marker CB-0992 1 CO-UNION
37 G30659 ATIOT0292 Disc Brake Caliper mount 1 ATI
38 G00071 ATIBO0071 Caliper mount bolts M6x20mm 2 ATI
39 2CHG5001 Chain Retention Device MRP for DHI 1 N/A
39* Component of chain retention device, MRP for DHI N/A N/A
40 Rear hub 1 N/A
41 G30660 ATIOT 0301 12mm Thur Axle 1 ATI
42 G30661 ATIOT0293 Axle positon chip 2 ATI
43 G30662 ATIOT0296 Rear axle cap 2 ATI
44 G00072 ATIBO0072 Rear axle bolt 2 ATI
45 Bottom Bracket 1 N/A


